Date:
____________________
(Insert Day of the Week & Calendar Date)
Temperature:  ________/ _____AM      ________/ _____PM        ________/ _____PM

Bathroom – BM:   Yes_____     No _____
Sodium:  _________ Blood Pressure: _________ Oxygen: ________  Blood Sugar: _______
DAILY MEDICATION

MORNING:
(   Lidoderm (Lidocaine) optional – 5% topical patch. ––for pain in designated area
- patch on for 12 hours then remove and wait 12 hours (every 24 hours)
· Prednisone (Steroid) 20 mg. (anti-inflammatory drug) ––take on full stomach – take 2 tablets by mouth for 1 week (Feb. 1-7), then (Feb. 8th on ) take 1 tablet by mouth every day.
(   Nexium (40 mg.) – take one capsule daily – every 24 hours  (for heartburn and acid reflux)

· Sucralfate – (1 gm) before each meal and bedtime – (for coating the lining of the stomach)
· Multivitamin
(   Mycardis 80 mg.  (blood pressure)

· Amlodipine besylate tabs 5 mg. (blood pressure) (Do not take with Calcium)
· Amiodarone (200 mg) (heart rate) -take 1 tablet by mouth every day.
· Metoprolol Tartrate (25 mg) (heart rate/blood pressure) – take 1 tablet twice daily
· Furosemide (lasix). (20 mg) (for water retention) – take 1 tablet every day
· Inhaler/Nebulizer:  Pulmocart,  Xeponex, and Atrovent (2 x daily): _______   AM 
· Injection – Enoxaparin Sodium (Lovenox) – 80 mg – blood thinner.
· Clonazepam  (0.5 mg) (long acting anxiety) - take ½ tablet twice daily.
(   Xanax (Alprazolam) optional –  (.25 mg) for anxiety/shortness of breath/every 4 hrs _______AM 
           can increase xanax to 2 pills - .50 every 6 hours – per Dr. Dendi  
(   Hydrocodone (Vicoden)  optional – ( APAP 5 mg/500mg tabs) – take 1 to 2 tablets - every 4 to 6 hours – as needed for severe pain     _______AM   

(   Tessalan Perles -optional (Benzonatate 200 mgs.) for cough–every 8 hrs _______AM   
AFTERNOON:

(   Calcium  500 mg. (twice daily)  take during LUNCH -    (Do not take calcium with amlodipine)
· Sucralfate – (1 gm) before each meal and bedtime – (for coating the lining of the stomach)
(   Fentanyl -  25 mcg/HR patch  (for back pain)  - apply one patch to skin (chest wall on back) replace every 48 hours  – cannot stop taking /accumulative effect   (write date on patch – to be removed 2 days later).  Make sure the patch is not removed/ or gets wet.  Cover with tape to prevent from coming off.     Put on around 12 or 1 PM.
· Inhaler/Nebulizer: optional  Pulmocart,  Xeponex, and Atrovent (2 x daily): ______PM  
(   Xanax (Alprazolam)  optional –  (.25 mg) for anxiety/shortness of breath/every 4 hrs ______PM   
(   Hydrocodone (Vicoden)  optional – ( APAP 5 mg/500mg tabs) – take 1 to 2 tablets - every 4 to 6 hours – as needed for severe pain     _______PM   

(   Tessalan Perles -optional (Benzonatate 200 mgs.) for cough–every 8 hrs _______PM   
EVENING/ DINNER TIME:
· Sucralfate – (1 gm) before each meal and bedtime – (for coating the lining of the stomach) 

· Calcium 500 mg.   (twice daily) – do not take calcium with amlodipine
(   Inhaler/Nebulizer:  Pulmocart,  Xeponex, and Atrovent (2 x daily): ______ PM

(   Samsca (Tolvaptan)  15 mg. (for sodium) – take around 7 or 8 PM

(   Hydrocodone (Vicoden)  optional – ( APAP 5 mg/500mg tabs) – take 1 to 2 tablets - every 4 to 6 hours – as needed for severe pain     _______PM 
BEDTIME:
· Sucralfate – (1 gm) before each meal and bedtime – (for coating the lining of the stomach) 

· Clonazepam  (0.5 mg)  - take ½ tablet twice daily.
· Meroprolol Tartrate (25 mg) (heart rate/blood pressure) – take 1 tablet twice daily
· Neurontin  (Gabapentin)  100 mg. (nerves/back pain)  - take 2 capsules by mouth every evening (mom prefers taking 1 capsule) – cannot stop taking
(   Tylenol PM (Benadryl 25 mg.) optional - for insomnia
(   Xanax (Alprazolam) optional –  (.25 mg) for anxiety/shortness of breath/every 4 hrs _______PM   
(   Hydrocodone (Vicoden)  optional – ( APAP 5 mg/500mg tabs) – take 1 to 2 tablets - every 4 to 6 hours – as needed for severe pain     _______PM   

· Lidoderm (Lidocaine) – remove patches (when used) at ______________ PM r
· Flector patch ( 1.3% diclofenac epolamine topical patch) – put on after Lidoderm patches are removed – (anti-inflammatory)  (unwrap & apply 1 patch twice daily???) –  interacts with Lovenox-causes abnormal bleeding- dark stool, blood in teeth, bruises- then call doctor
(   Tessalan Perles optional –(Benzonatate 200 mgs.)  for cough–every 8 hrs _______PM   
